
 

    
 

 

 

__________________________________________ 

CITY OF MARGATE 
BROWARD COUNTY, FLORIDA 

COMPREHENSIVE PLAN 
1989 

ELEMENT III 

Sanitary Sewer 

Solid waste 

Drainage 

Potable Water & 

Natural Groundwater 

Aquifer Recharge 



 

 

 
 

 
 

 

 
 
 
 

 
 

 
 

 

 

 
 

MARGATE COMPREHENSIVE PLAN 

ELEMENT III 

SANITARY SEWER, SOLID WASTE, DRAINAGE, POTABLE WATER 
AND NATURAL GROUNDWATER AQUIFER RECHARGE ELEMENT 

Prepared by the Engineering Department of the City of Margate, Florida.  Funds for this 
purpose were received from the State of Florida under the Local Government 
Comprehensive Planning Assistance Program. September 30, 1987.  Edited October 
1988. Revised May 1, 1989. 
[...]
2. Assess existing or traditional water resources to determine if they are adequate to meet 
the projected demand. 

3. Identify alternative water resources if traditional resources are not adequate to meet the 
projected demands. 

4. Define the cost and schedule to implement the alternative water resources project(s), if 
required. 

5. If AWS projects are required, identify the AWS related capital improvement projects to be 
implemented in the first five years of the plan, to meet the water supply needs, and 
identify a financially feasible five-year schedule of capital improvements with committed 
funding sources for the first three years. 

6. Identify the goals, objectives, and policies needed to implement the work plan and water 
supply concurrency requirements. 

2.3 Approach 
To address the objectives identified above, the following tasks were completed: 

1. Evaluated existing water supply facilities and their adequacy to meet the projected growth. 

City of Margate 
10 Year Water Supply Facilities Work Plan, 2015 

3 



 
    

 

    
   

      
     

    
   

 
    
 

2. Developed population and demand projections.  Quantified allocation surplus/deficit values 
through 2030 (minimum required is for a 10-year planning period, through year 2025). 

3. Evaluated the need for implementation of the previously proposed AWS project based on 
the above quantified allocation surplus/deficit values. 

4. Reviewed the system revenue forecasts and funding availability to implement capital 
improvement projects, if any, required to meet the projected demands over the 10-year 
planning period. 

City of Margate 
10 Year Water Supply Facilities Work Plan, 2015 

4 



 
    

 

   

  

  
  

         
        

  
 

     

    
       

      
       

  
    

  

    
   

  
  

   
 

   
  

 
   

     

  
      

    
      

 

Section 3.0 – Water Supply System 

3.1 System Overview 

3.1.1 Service Area 
Based on the Year 2010 census, the City provides water and wastewater services to approximately 
58,312 residents located within the City limits of the City of Margate and the southern portion of 
the City of Coconut Creek. The service area encloses an area of 10.7 square miles of which the land 
use is predominantly residential.  The City owns and maintains the entire water supply, treatment, 
and distribution system, and is the sole entity responsible for the planning, financing, construction 
and operation of the facilities that will supply water within its service area. 

The City's water system includes a 16-mgd water treatment plant (WTP) with associated Biscayne 
Aquifer raw water supply wells and two (2) aboveground storage tanks with a combined capacity of 
3.9 million gallons (MG); a water distribution system consisting of approximately 225 miles of 
distribution mains; a remote 2 MG water storage tank facility; and two interconnects with 
neighboring municipalities.  The distribution system includes service connections to approximately 
17,000 residential, multi-family, and nonresidential customers. 

3.1.2 Large Users of Utility Potable Water 
The City’s billing records were evaluated to identify the water customers with the highest annual 
consumption over the past six years.  The top 100 consumers include hospitals, schools, 
condominium complexes, apartments, medical facilities, and commercial offices. 

3.1.3 Large Users with Individual Consumptive Use Permits 
Large users with individual consumptive use permits were identified with the assistance of the 
South Florida Water Management District (SFWMD).  The overwhelming majority of the CUPs 
identified within the service area are for landscape irrigation purposes.  These include CUPs issued 
to golf courses, parks, condominiums, schools, churches and commercial facilities. A total of five 
(5) large users including Carolina Golf Club, Oriole Golf and Tennis Club of Margate, Margate 
Executive Golf Course, Coral Cay, and Palm Springs-III were identified in the City’s 2008 water 
supply plan as potential end users for reuse water from the City’s proposed reuse system.  The five 
(5) facilities have a combined CUP allocation of 1.01 mgd. 

3.1.4 Private Wells and Septic Systems 
The City is not aware of private wells for potable water located within its service area. Figure 3.1 
identifies the only area within the City’s water service area known to be served by septic tanks.  As 
shown, this unsewered area is located in that portion of the City of Coconut Creek to which the City 
of Margate provides potable water service. 

City of Margate 
10 Year Water Supply Facilities Work Plan, 2015 

5 



 

N 

@ 

FERN FOREST 

-C l IV or 

MAR<ltI~ Together we 

Figure 3.1 
Septic System within the City of Margate Service Area 

City of Margate 
10 Year Water Supply Facilities Work Plan 



 
    

 

  

  
   

     
 

   

  
 

  
   

    
  

 
      

      

   
       

    

     

  
     

   
   

 
     
    

  
     

     
    

    
  

     

  
    

  

3.2 Facility Description 

3.2.1 Raw Water Sources 
The City is permitted by the SFWMD to extract water from the Biscayne Aquifer using a total of 
twelve raw water supply wells.  Raw water extracted from the Biscayne Aquifer is metered at the 
WTP as described below. 

Figure 3.2 illustrates the location of the raw water wells. 

3.2.2 Treatment Facilities 
Raw water mains from each well combine into a 30-inch raw water header main, which then splits 
to feed two parallel treatment trains.  Separate venturi meters record the flow entering each of the 
two parallel trains.  Each train consists of cascade aerators to oxidize iron and manganese (for 
subsequent precipitation and removal by the filters) and remove hydrogen sulfide and carbon 
dioxide; a single lime softening unit to reduce hardness; and a 4-bay filter unit consisting of 
granular media and activated carbon.  Chloramination is used for disinfection.  Treated water is 
collected in a clearwell and is subsequently transferred to the two ground storage tanks located 
within the water plant. 

The softening units are upflow solids contact clarifiers, with integral mixing and quiescent zones, 
rated at 13.5 mgd each.  The combined filter capacity of both treatment trains is 16 mgd. 

Figure 3.3 is a process flow schematic for the WTP. 

Figure 3.4 presents an overview of the overall WTP site plan. 

3.2.3 Storage Facilities 
From the clearwell water is transferred to two aboveground storage tanks.  A 1.9 MG steel tank and 
2.0 MG concrete tank are located at the plant site.  A remote 2.0 MG concrete tank, located at the 
Coral Gate facility approximately 2 miles from the plant in the northern portion of the City’s service 
area, is connected to the distribution mains and is filled or emptied using a valve located within the 
remote facility. This valve is controlled from the treatment plant via the Supervisory Control and 
Data Acquisition (SCADA) system. 

3.2.4 Distribution System 
High service pumps at the treatment plant are equipped with variable frequency drives to maintain 
an average pressure of 63 pounds per square inch (psi).  The City’s distribution system consists of 
approximately 225 miles of distribution mains and approximately 17,000 service connections.  The 
service area includes the entire City of Margate and the portion of the City of Coconut Creek 
located south of Coconut Creek Parkway. 

Figure 3.5 presents an overview of the distribution system. 

3.2.5 Interconnects 
The City’s distribution system has two interconnects with neighboring community water systems 
for use during emergency situations.  These include one 6-inch interconnect along the southern 

City of Margate 
10 Year Water Supply Facilities Work Plan, 2015 

6 



 

 

 
 

 

 

 

 

 

 

 

  
 

 

 

 

  

 

 

 

 
 

 

 
 

 

 
 

 

C l I y o r 

MARGATE 
Togc1hcr we Make II Great 

Figure 3.2 
Raw Water Well Locations 

City of Margate 
10 Year Water Supply Facilities Work Plan 

N
 

R
a
w

 W
a
te

r 
W

e
lls

 K
e

y
 M

a
p

 

" M
 

" M
 

" M
 

" M
 

" M
 

" M
 

" M
 

" M
 

" M
 

" M
 

" M
 

" M
 

R
.W

.W
. 

4

R

T
S

9
W

N

T
C

8
W

N

T
S

9
W

N

1
.

W
R

21
.

W
R

. 
3

W.
R

6
.

.W
.W

.
1

R
.W

.W
. 

7
R

.W
.W

. 
8

R
.W

.W
. 

9
 

R
.W

.W
. 

2

R
.W

.W
. 5

R
.W

.W

.W

.W
.

.W
.

1

R
.W

.W
. 

1
0

 

NW 66 AVE
N

W
8
C

T

W RIVER DR 

NW 65 AVE 

ACCESS RD 

T
R

E
A

T
M

E
N

T
 P

L
A

N
T

W
A

S
T

E
W

A
T

E
R

 T
R

E
A

T
M

E
N

T
 P

L
A

N
T

 
W

A
T

E
R

 T
R

E
A

T
M

E
N

T
 P

L
A

N
T

L
e
g

e
n

d
N

o
t 

T
o

 S
c
a
le

 
R

a
w

 W
a

te
r 

W
e

ll 
" M
 



 

R.W.W.#12 

R.W.W.#11 

R.W.W. #7 

R.W.W. #8 

R.W.W.#9 

R.W.W. #5 

R.W.W.#6 

R.W.W. #3 

R.W.W.#4 

R.W.W. #2 -IE.LS t.ru:r 

POLYMER 
LIME 

CALCIQUEST• 

19MGD 
FILTER 

AMMONIA 

CHLORIDE 

FLOURIDE 

SLUDGE 
POND 

! ! 
DECANT TO SLUDGE TO 

WWTP DISPOSAL 

50,000 
GALLON 

CLEARWELL 

BACKWASH 
HOLDING 

TANK 

TO 
DISTRIBUTION 

SYSTEM 

LEGEND 

!R.w.w. # I RAW WATER WELL 

( T.P. #_) 

(H.S.P. #_) 

TRANSFER PUMP 

HIGH SERVICE PUMP 

CHLORINE 

&~ 
~ )> 
i ;;o i C) ., 
~ )> ~--, 
~ rr, 

::. 
w 
ti; 
i:i 
z 
0 
;:: 
:::, 
ID 
QC 

ti; 
0 
g 

F
ig

u
re

 3.3
W

a
te

r T
re

a
tm

e
n
t P

la
n
t P

ro
ce

ss F
lo

w
 D

ia
g

ra
m

 

C
ity

 o
f M

a
rg

a
te

10 Y
ear W

a
te

r S
u
p
p
ly F

acilities W
ork P

lan 



 

 

... 
C IT Y or 

MARGATE 
Together We Make II Great 

D 
D 

= 

� 

� 

\ 
-----~==__,,,,,,• 

N 12’-0” Diameter 
8,200 Gal. Capacity 

66 tonHDPE Hypochlorite 
11’-0” Diameter Storage Tank 
Salt Storage Tank (Typ. of 4) 

New 
Generator 
Building 

Raw Water 
Well #1 
(Enclosed) 

Raw Water 
Well #10 
(Enclosed) 

East Wastewater Treatment Plant 

Raw Water 
Well #6 

Raw Water 
Well #3 

Raw Water 
Well #4 

Raw Water 
Well #2 

Transfer 
Pump 
Building 

Gravity Multi 
Media Filter 

Lime 
Silos 

Aeration 
Basin 

Corigated Metal 
Maintenance Building 

Chemical Storage 
Feed Building 

Lime 
Building 

Blower Pad 

Plant 
Operations/ 
Laboratory 

Accelator No. 1 

Micro 
Strainers 

Backwash 
Holding 
Tank 

Accelator No. 2 

G
en

er
at

or
B

ui
ld

in
g 

Maintenance 
Building 

Generator 
Fuel Tanks 

Ground Water 
Monitoring Well 

Storage Tank Storage Tank 
Storage Tank 

High Service 
Pump Room 

Filters 

Main Entrance 

Water Meter 
Building 

Raw Water 
Well #5 
(Enclosed) 

Aeration Tanks 

Tanks 

Tank 

Clarifier Tank 

1 Story 
Generator 
Room 

Aerobic Digester 

1 2 

3 4
Concrete Secondary 

Containment Structure 

Hypo 
Generation 

Building 

Concrete Slab 
On Grade 

(Out Of Service) 

Figure 3.4 
Water Treatment Plant Existing Site Plan 

City of Margate 
10 Year Water Supply Facilities Work Plan 



!! I DO • � 

..... 
c 1 r v or 

~ e~ c~eq~TE I Great 

N Rock Island Rd 

N State Road 7 

S Lyons Rd 

Florida Tpke 

R
o
ya

l P
a
lm

 B
lv

d
 

N State Road 7 

W
 C

op
an

s 
R
d 

N Rock Island Rd 

S Lyons Rd 

S State Road 7 

N State Road 7 

W
ile

s
 R

d
 

N

W
 S

a
m

p
le

 R
d

W
 C

o
p

a
n

s 
R

d
 

C
o

co
n

u
t 

C
re

e
k 

R
d

 

W
 A

tla
n

tic
 B

lv
d

 

S
o

u
th

g
a

te
 B

lv
d

 

L
e

g
e

n
d

B
ro

w
a
rd

 M
a
jo

r 
R

o
a
d
s

D
ia

m
e
te

r
L
e
ss

 t
h
a
n
 6

 in
ch

e
s

6
-1

0
 in

ch
e
s

G
re

a
te

r 
th

a
n
 1

0
 in

ch
e
s

R
e
m

o
te

 P
u
m

p
 S

ta
tio

n
W

 M
cN

a
b

 R
d

R
e
m

o
te

 S
to

ra
g
e
 T

a
n
ks

R
a
w

 W
a
te

r 
W

e
lls

In
te

rc
o
n
n
e
ct

s 

W
 M

cN
a

b
 R

d

W
 C

yp
re

ss
 C

re
e

k 
R

d
 

Figure 3.5 
City of Margate Water Distribution System 

City of Margate 
10 Year Water Supply Facilities Work Plan 



 
    

 

    
  

   
 

  

  
    

   

   

  
   

   
     

       

  
    

     
    

  
      

    
 

  

  

   
   

  
     

          
      

 
   

    
   

 

 

boundary with the City of North Lauderdale and one 12-inch interconnect at the northern boundary 
with the City of Coral Springs.  All interconnects are straight piped and are isolated by valves 
located on either side of the service area boundaries.  The interconnect locations are also shown in 
Figure 3.5. 

3.3 Facility Capacity and Current Demand 

3.3.1 Capacity Evaluation 
As outlined above, the WTP has a treatment capacity of 16 mgd and a treated water storage 
capacity of 5.9 MG.  

Section 4 addresses WTP capacity with respect to projected demands through the year 2030. 

3.3.2 Current Demand 
The City’s annual average daily demand for 2014 was approximately 7.61 mgd, expressed on the 
basis of raw water metered prior to treatment.  This demand reflects a decrease from previous 
years, most likely as a result of the mandatory Broward County water restrictions for irrigation use 
and the continued implementation of water conservation programs in the City. 

3.3.3 Water Utility Consumptive Use Permit 
The City’s current permit was renewed by the SFWMD in April 2005 (Permit No. 06-00121-W).  This 
permit allows the City to withdraw a specified quantity of water from the Biscayne Aquifer until the 
permit expires in April 2025.  The permit stipulates an annual allocation of 9.3 mgd and a maximum 
month allocation of 10.46 mgd through April 13, 2010.  After April 13, 2010, the annual and 
maximum month allocations are reduced to 8.51 mgd and 9.31 mgd, respectively. 

It is important to note that the 2007 Regional Water Availability Rule contains provisions that 
supersede those contained in the City’s CUP and will govern the ultimate allocation.  Section 4 
discusses the effect of the Regional Water Availability Rule. 

3.4 Conservation and Reuse 

3.4.1 Conservation 
The City continues to implement the conservation programs summarized below. 

Limitation of lawn and ornamental irrigation hours 
Landscape irrigation is addressed in Section 39-56 and Section 23-12(F) of the City Code, and is 
prohibited outside the hours of 5:00 PM to 9:00 AM.  Section 39-56 also specifies that SFWMD 
restrictions take precedence when more restrictive. In addition, the City is subject to Broward 
County twice-a-week watering restrictions. 
Use of xeriscape/Florida friendly landscaping principles 
Section 39-57 of the City Code provides for applicability of the SFWMD and Broward County 
xeriscape/Florida friendly landscaping requirements.  Compliance is administered through the City’s 
Development Review Committee. 

City of Margate 
10 Year Water Supply Facilities Work Plan, 2015 

7 



 
    

 

  
  

    

 
  

   
   

  

   
        

 
 

 
    

   
    

      
  

 
      

 

  

  
      

   
  

     
     

   
   

 
     

       
        

 

Requirement of ultra-low volume plumbing 
Section 4613(C) of the Florida Building Code was adopted by reference and is included in Section 
39-60 of the City Code. 

Leak detection programs 
The City actively responds to reported leaks and continuously upgrades the distribution system to 
reduce the magnitude of unaccounted water losses between the WTP and the end user. In 
addition, the City accounts for water losses during main breaks, fire hydrant flushing, fire fighting 
activities and the plant usage. 

Requirements of rain-sensor over-rides for new lawn sprinkler systems 
Section 39-58 of the City Code requires the installation of a rain-sensor override on all new 
automatic lawn sprinkler systems.  Compliance is administered through the City’s building 
Department. 

Water conservation public education programs 
The City of Margate promotes water conservation awareness through its website, 
www.margatefl.com, and other publications.  Publications containing topics of water conservation, 
such as the annual water quality report are also distributed to customers and other interested 
parties. In addition, the City actively participates in the Broward Water Partnership and the 
NatureScape conservation programs offered by Broward County. 

Water conservation based rate structures 